
4

5

1

3

2

6

REAR VIEW

Congo Cage Front Tube

2 - Grommet 
Qty 2 

D Bolt 
(Use Existing 

Washer & Nut)

FRONT VIEW

- 4 each 5/16-18 x 3/4 Carriage Bolt
- 6 each 5/16 SAE Flat Washer
- 6 each 5/16-18 Nylock Nut
- 2 each 5/16 x 2 1/4 Button Head Bolt
- 5 each 1/4-20 x 3/4 Carriage Bolt
- 5 each 1/4 SAE Flat Washer
- 5 each 1/4-20 Nylock Flange Nut

A
B
C
D
E
F
G

ABC

EFG

Hardware Kit

60161
Congo Cage Wind Deflector

4 - Adjustable Top (Qty 1)

5 - Wind Deflector (Qty 1)

6 - Edge Grip Seal (Qty 1)

1 - Insert 
Qty 2 

For Technical Support Call (800) 343-7486 

3 - Bracket 
Qty 2 


	Sheet1
	Drawing View1
	Drawing View2
	Detail View A (1 : 3)
	Drawing View4
	Drawing View5
	Drawing View6
	Drawing View7
	Drawing View8
	Drawing View9
	Drawing View10


